/09097 .GR/IP COVER
REMOVE TOP OF ANTEMNA
LAND.. STORE IN.CAB FOR SHIFFING

p—

42592 —
WASHER -FLAT (12)
- GROMMET N
-CAB FRAME @

= /09092 ANTENNA
L LOCATE END OF ANTENNA

420457 (6) o ) CABLE(AND CO1. UPEXCESS)
109110 GASKET (4) - A /72;3(0}9{27&%;7{?4@ N[ [ A7 e conEcTor ol
109476 ASSY-FLOOD LAMP (4) 25286 05228 /09097 " BUT (4 r\,\
- L2206 -/09228 A e w e n\ HEX.HD. 42" X 9:046. .
INSTALL WITH "TOP" JO THE CONDUIT WIRING HARNESS SECTION D-D / | ~09093
TOP SIDE OF ROOF REFER T At TRICAL. 3 . | ANTENNA. BACKING. AATE
SCHEMATIC, 45623 18697 (&)
NIT- LOCK D.T.
J2" NC |

30949 SREW (Q/UHD )

g

4
of

--------- seanskusaiys
.;:;;:E::.“-‘:.’-‘-‘-"J:::‘é:‘;;:.aa:s:=a¥maqas-a SRR N
H

j : ~~“""“‘:::Z;;“"'": """""""""""" % f h
& P TR & o :
H s HE RS /09/03 @) % o
P MEN o g . ; Nrosaa ) Bl AMBER LIGHT D, 700
I [ e | s B - —1 /50
g ::"?s.'“':'“'; 5 ’ ' ‘I‘E"{::X“:“E"%h..t:;rtaugg."'%gxe;,g‘. .;,,/" g g i ;: ::‘ '; % ‘%M"‘"‘-\.
2ol i B ; 5 wpeses ) B : I N W s T _—
g Fii R i g P il fé A5654 D T
3 .-«-»m‘g - R R R P T E/‘)?abi—‘ﬂssEMBLY
 RERE I 2 i e . ook G EE
s I X% 8 e L N Lo : - o : .
B lectesbsh Ay ~) it , : TR o P '
g T HH w093 speaker (2) : R E Ty #2543 ()
E L /09096 ScReEN (2) LB iE i
/ ; ; (Dg’ij-T Pl /Sé)ro . - et LB - APRLY DUCT-TAPE 70 STRAIN V
ATy T D - 2 1 iy (PO NOT O A # P ceedeeed Gl RELIEVE CONWECTORS AND
/092 2’2 . (‘Z) ! ' Sy FREVENT STRIFPING OF : Pl ;-i PREVENT RATTLING
L/G#ZT-,-://EA)D 2 i : 3 s ‘ : |
- SCREW 3 G comEcT Btack 70 =" AND - T T - VEW FROM UNDERSIDE
H: : T 7AN 7O N+ TERMINALS i P P2
: s £ | ] P | 2
£ - P P22 J09/23  INTERIOR LIGHT
g 3 P —--g'fgf 30492 (2) SCREW-SELF TAPPING - 50024 M7 (2)
L | 35 HE X 3/4746.(00 HOT OVERTIGHTENY  \ A
g H 1 (sw:*rct—{» On ﬁemé&{) . /Of’é/5
i i 5UP D
=il SUPFORT - 50023 1647 (2)
/8647 MT |
3 Lo SeriE o #5399 DECAL
] ] g 35 T 77 . .
3 o s _ =2 cavrze ov capro . (APpPly decal onl iIf radio
i S 42415 4 GROMMET (2) 70 CENTER N \APPlY y
y ,, is not installed)
F
..................................... o ] T IOA ) ;P R d | t " l
/09111 LIGHT— PEDESTAL WORK (2) FANEL adiolnstallation
TMAKE FLECTR/ICAL COMMECT/ION 42254 SCREW (7) Eﬂr{?i\.cf:_smn has been made for easy installation of a
_AND. PUSH COMNECTOR WID KOOF 30753 ' _
" Lanry aerore wSTALNE GrROMET CABLE TIE R S
Al 2625 2.5 DOWN. FROM. HORIZON TAL. H? r'nlgigrlzlcljigﬁggntc? SWF? [cre ?jtﬁamlﬁgrc ‘::; r:rl'le%lugg
30635 WASHER M0 (2) o : ‘ panel.
B0/01 . FRANGE LOCKNUT M/OX/’F(Z) » Hemove decal (B} and remove radic cut-out
KIT CONSISTS OF THE FOLLOWING PARTS et e b e e
CONNECTOR PART NO.| DESCRIPTION |QTY.
ROOF ELECTRICAL SCHEMATIC TO RADIO 16598 WASHER 7 + Install radio in cut-out.
EGTI BEEN BRI | 18647 NUT - #10 NC 2 O P st oy vk b suppok {5
702 3¥ 20e | 18697 NUT LOCK DT 1/2 NC 6 as required.
WSS EFT LEFT RIGHT RIGHT 25286 CONDUIT 1 . Ahsix-pin cc;]nnector fi:;r thg radio is included in
L T OOk ET £ BT = 3 = bk M ; 0 RIGET T GET FROMNT BT NR - ) t - > - t t -
crreRoT LeTrRONT LeTeRonT PR ONET LT UG hD_ RCHTFRONT  RIGHT FRONT RIGHT FRON ;ERDR | 30228 NUT - HEXLOCK 3/8 NG 1 e e S s ey
WORKLIGHT AMBER HEADLIGH = LIGHT LIGHT  HEADLIGH AMEBER WORKLIGH LIGHT 30492 | SCREW - PHILLIPS PANHD. #8 X3/4LG. 8 tpln c_unrl'uectclr {Packa{d #}291??0421 and have a
. erminal arrangement as follows:
M, :]__ i @L : 0 . @_ 30635 WASHER M-10 2
—@— :j— " 2 @ a | @ ,__—C 2 T_Ac o[ P e 30753 TIE - CABLE 1 LEFT SPEAKER __ RADIO POWER +
=E L et = = = 2 2 - 30947 BOLT HEXHD 1/2 NC X 7.5 LG. 2 RORERS™ T gl T hen el
N w 7 b 2 : RADIO 2 pEREEH & N . 42045 PAD 6 GROUND— —| | | [ POWER+
otes: 2 o W /DY B o= * & MEMORY = 4 3 4 ] i
_‘ % 3 = = ™ x RADIO BODY 2 E z o i = = = 42284 SCREW - MACHINE #10 NC X 1/2 IN. LG. 7 P T ¢ Al RFEARER
1. For all ground connections it is important that the mating metal surface(s) be clean and not have any - '-',' = = ! T i GROUND D e = ~ -t o 42415 GROMMET 2
paint for an area equivalent to the size of the ring terminal being used. Ground connections must be . . ,‘.'-F e
tightened securely. : : S =03 42543 SEAL 2 « Attach two additional wires in the wiring harness
2. If the wires in the harness conduit want to sneak out of the slit conduit, either wrap electrical tape Pt R 42592 WASHER - FLAT 12 to the radio- 2
around the harness or attach a cable tie to contain the wires inside the conduit. 10 O BLLE 505 = , Circuit 503 Red with 1/4" female blade
' = n 3 Al X 45399 DECAL 1 terminal. This is a live wire provided for
; EEnth: SRE at = 2 45654 ASSY - ROOF 1 powering a radio clockimemory, If these exist
E 2 0% ELLE 218 s = on your radio. : :
= 2 # . r & z E 45657 PANEL 1 gw;ult 315, Black ground wire aftaches to radio
; L E : ; : E T_ ggggi NUTLI(;;';ING g F: i ble f tenna into radi
_‘v)— . = = 3 = ~ = = - s+ Plug cable from antenna into radio.
I @ R.I:-’ S et | . | @ @ p— 50101 NUT - FLANGE LOCK M10 X 1.5 2
o - e Lo —— e —_ ) o ED DY Ut =] BE A . CHT NOTE: A ved radi k [ ilabl
LEFT REAR LEFT REAR LEET REAR saRs g = P El?. [ REAR ',:,ﬁ'E,P: :HT AE: .QﬁF{_IJ 109091 BOLT HEXHD 1/2 NC X 9.0 LG. 4 from Ragic?p r;’giﬁeerﬁnéo r?gu:tgrliisls ECHEI”IE ;
AMBER  WORKLIGHT HEADLIGHT Ao Ll HEADLIGHT WORKLIGHT AMBER 109092 ANTENNA 1 Omaha, Nebraska.
— e COMNMECTOR 109093 SPEAKER 2
o TO CAg 109096 SCREEN 2
E 109097 COVER - GRIP 1
506 43|
702 109099 PLATE - ANTENNA BACKING 1
- 109103 LIGHT - AMBER 4
LEGEND
109110 GASKET 4
~OLOR FLINCTION 109111 LIGHT - PEDESTAL WORK 2 ADIO Ir;JSTALLED
BLACK GROUND MOTE: CIRCUITS ARE IDENTIFIED BY WIRE GAUGE, COLOR & CIRCUIT NUMBER; | 109115 SUPPORT 1
RED LIVE POWER SUPPLY IE 16 ORAWGE 507 15 A 16 GAUGE WIRE WITH ORANGE INSULATION & 109123 LIGHT - INTERIOR 1
:__ .w—-; mu - = THE CIRCUIT HUMBER 507. THIS MOTATION REFERS TO THE LINE 109222 LIGHT - HEAD 2
h* #Cu'—uuﬂﬁT:F'uﬂEH SUPPL MMEDIATEL Y BELOW UNLESS INDICATED OTHERWISE 109228 HARNESS - WIRING 1
Lt ik 109476 ASSY - FLOOD LAMP 4 INSTRUCTION 147498
i hininatid 147498 INSTRUCTION 1
ECN 29774




